'A-670/2-73-103

bruary 1974

1es

ion Technology Ser

ironmental Protect

Env

oxe Jaffe

-

52¢]

/8] Th




Research reports of the 0Office o0f Research and
Monitoring, Environmental Protection Agency, have
been crcuped into five sevies. These five brcecad
categeries were establisned to facilitate further
developrent and application of environmental
technolcgye. Elimination of traditional grouping
was consciously planned to foster technology
tronslier and & rraxinum  interface in  related
fields. The five series are:

1. Environmental Health Effects Research
2. Environmental Protection Technology
3. Eceological Research

L. Environmencal dNcanitoring

5. Socioeconomic Environmental Studies
[...]
Wastewater Treatment Plant .ceceeecereccscenonese

2. Automatic Control Loop for Phosphorus Removal

from Wastewater ..ccececssccnscccasns

3. Coagulant Feed System ...ccceeeecesescescssscocas

4., Flocculant Feed System ...ceeeeeuene

5. Points of Chemical Addition ........

*« e s e s 0 0

6. Modes of Chemical AdditiOn ceeeeeecescscnssscosana

7. Frequencies of Occurrence of Ortho Phosphorus

During Period 8 ..ievvsevsccconcas .

8. Frequencies of Occurrence of Total Phosphorus

During Period B8 ...cicveeeecsccncecss

® 5 8 0 000 s

® s s 0 0

9. Frequencies of Occurrences for Final Effluent

Total Phosphorus Concentrations for Selected

PeriodsS ..ssesesscsssssovsesssnscnassns

10. Suspended Solids Removal as a Function of Influent

Suspended Solids Concentration and Overflow Rate

With and Without Flocculant Addition

11. Total Phosphorus Removal as a Function of Ferric

Iron Concentration and Overflow Rate

12. Filtration Chemicals Costs and Heat Requirements
as Functions of Sludge Solids Content ......

LIST OF APPENDICES
A. Details of Analytical Tests ........
B. Probability Analysis ...eceecececens

C. Listings of Tabulated Data .........

vii

16
17
20
23
38

56

57

59

66

67

73

81
93

98



SECTION I

CONCLUSIONS

Total phosphorus concentrations <1.0 mg/l were obtained

in the final effluent when split addition of ferric chlor-
ide to both primary and secondary and flocculant addition
only to the secondary system were made.

The total phosphorus, organic, and solids loadings to the
activated sludge process were reduced by the addition of
both chemicals to the raw influent wastewater.

Removals of heavy metals, particularly chromium and zinc,
were somewhat improved by chemical treatment.

There was no net increase in the total iron concentration
in the final effluent under normal hydraulic conditions
when no primary effluent bypassed secondary treatment and
when a polyelectrolyte flocculant was used.

The pH of the wastewater was essentially unchanged by the
addition of either ferric chloride or flocculant.

Removals of both total phosphorus and suspended solids

are reduced by excessively high primary and secondary overflow
rates, but these reductions can be minimized somewhat by

the addition of more ferric chloride and the addition of

a polyelectrolyte flocculant.

Recycle streams such as digester supernate, vacuum fil-
trate, and waste activated sludge, can significantly influence
the phosphorus removal process.

Greater quantities of primary sludge were produced during
chemical treatment due to increased capture of solids nor-
mally present in the raw waste and of newly precipitated
iron-phosphate solids.



10.

11.

12.

13.

Lesser quantities of waste activated sludge were produced

when both chemicals were added to the raw sewage.

The iron and phosphorus contents of both primary and waste
activated sludges increased considerably upon chemical
treatment.

The chemically precipitated sludge was more filterable

than sludge collected in the absence of the chemicals.

It is advantageous to provide flexibility in locating the

chemical addition points during initial plant design.

Total chemical costs for acceptable phosphorus removal
depending upon the degree of treatment ranged from $2.91-
6.60/1000 cu m ($11-25/MG) of which approximately 90% was
allotted for ferric chloride.



SECTION IT

INTRODUCTION

The Grand Rapids City Commission responded affirmatively

in June of 1968 to a request from the Michigan Water Resources
Commission (WRC) to obtain at least 80 percent removal of
total phosphorus by December 1972. The WRC adopted its
standard from the Federal-State Conference on the pollution

of Lake Michigan and its tributary basin held in Chicago

in March 1968. A demonstration grant was awarded to the

City of Grand Rapids in the fall of 1969 by the Environmental
Protection Agency to demonstrate phosphorus removal by chemical
means in an activated sludge plant in the 151,000 to 227,000
cu m/day (40 to 60 mgd) range.

The major objective of this grant was to consistently obtain

a concentration of total phosphorus in the final effluent

of <1.0 mg/l. Secondary objectives were to demonstrate

and evaluate improvements in technical and economical perfor-
mance in other unit processes produced by the chemical pre-
cipitation process. Reduced organic loading to the activated
sludge process, and reduced concentrations of biochemical
oxygen demand (BOD) and suspended solids in the final effluent
were anticipated. It was also expected that the chemically
precipitated sludge would behave differently during chemical

conditioning, vacuum filtration, and incineration.

Chemical removal of phosphorus from wastewater has been

1,2,3,4,5 6,7,8 in the literature.

described and reviewed
Contact between phosphate anions and multivalent metal cations
result in formation of finely dispersed precipitates. Inorganic
coagulants are used as precipitants. The suspended phosphorus
which is initially present and that which is newly precipitated
can be removed subsequently by flocculation. Organic polyelec-
trolyte flocculants are used to agglomerate these colloidal

metal-phosphate precipitates into larger, more rapidly settling



particles. This two-step process for phosphorus removal

with variations in points of chemical addition was applied

to the full plant influent flow prior to primary sedimentation
beginning on November 3, 1970. Ferric chloride and PURIFLOC
A23 flocculant, products of The Dow Chemical Company, were

the chemicals of choice based on an earlier study9 (See

section entitled Preliminary Studies).

Full-scale plant operation was planned originally for twelve
consecutive months. The study commenced at a time, however,
when plant expansion was underway and replacement of over-~
loaded or unreliable equipment had not been completed. Equip-
ment failures resulted in occasional shutdowns of the primary
and secondary clarifiers, various pumping equipment, vacuum
filters, and the incinerator.

Digester activity ceased completely in August 1970, prior

to the initiation of chemical treatment and continued through-
out the present study. Digestion failure had been occurring
periodically since 1966 at the Grand Rapids Plantlo and

was not attributable to chemical additions. Exhaustive
studies were made to determine the reason for this digestion

failure before and during the grant without success.

Greater quantities of sludge were produced during chemical
treatment due to the increased capture of solids normally
present and to newly precipitated iron-phosphate solids.
Because of inadequate sludge handling facilities, the phos-
phorus removal study was discontinued on February 25, 1971,
for a period of 2-1/2 months. Emergency measures for sludge
removal were applied to rid the plant of the backlog of
sludge.



Several different modes of chemical treatment were practiced
during the remainder of 1971. Interim activity during early
1972 consisted of installation of chemical feeding equipment
in the secondary portion of the plant. Other modes of chem-
ical treatment were evaluated over a two-month period termin-
ating in June 1972. The most efficient mode of phosphorus
removal was the split addition of ferric chloride to both
primary and secondary portions of the plant and flocculant
addition only to the secondary portion. This was demon-
strated during a two-month extention of the original grant
during January-February 1973. The details of the operation
and demonstration of phosphorus removal by chemical means

are discussed in this report.



SECTION IIT

DESCRIPTION OF THE TREATMENT PLANT

The City of Grand Rapids, Michigan, encompassing 115 sqg

km (44.5 sq miles), is located in the west-central portion
of the lower peninsula 72 km (45 miles) from the entry of
the Grand River into Lake Michigan. The original primary
plant was constructed in 1929 and expanded to include sec-
ondary treatment (activated sludge) between 1953 and 1958.

A schematic of the plant is shown in Figure 1. Current
expansion of facilities during the grant includes a new
grit chamber and scum incinerator, additional primary tanks,
final effluent 1lift pumps, primary effluent retention basin,

and expanded laboratory facilities.

The present design capacity is 167,000 cu m/day (44 mgd)
average flow, 254,000 cu m/day (67 mgd) maximum dry weather
flow, and 330,000 cu m/day (88 mgd) maximum storm water

flow. The plant currently treats an average flow of 150,000
cu m/day (39.5 mgd) from a connected population of 216,000.
Approximately 70 percent of the flow is pumped through the
Market Avenue Station to the treatment plant. The other

30 percent flows by gravity from the south side of the City
of Grand Rapids and joins the major flow at a point 408

m (1340 ft) upstream from the grit chambers. A signifi-
cant quantity of industrial wastewater is contributed by

the manufacturers of paints, plastics, electronics equipment,
furniture, and metal-working products. There are 35 metal-
plating plants which contribute heavy metals, such as chro-
mium, copper, iron, nickel, and zinc, to the total wastewater
stream. An extensive program of monitoring and pretreatment
regulation was initiated by the City of Grand Rapids to
better define and control these industrial waste sources.



Figure 1 —

r!

"/ N
7N ! \
/ / \‘ { /]
! 7 S
f < TN \\ s TN |
‘(/ \\ N L

“; i Secondary
| 1 Claritication |

VER

Cutfall
Structure

SCHEMATIC OF CITY OF GRAND RAPIDS, MICHIGAN,
WASTEWATER TREATMENT FLANT

0
- Final Effluent
r=-- ) N
| lPump/ /q i
Leeed ) \ -
e ATV Jome
ior
——— IH i
!ll IBooster Station
D

U
Flocculant
Feed System

I

lPrimary
]
anarv

Gas

U Storage

r=- Digestig;
! 2 units)

Vacuum -t
Fittration |
al e Incmeraluon

e ¥

| el
\ . ™~
/&/ \ .
A
| —
|

L‘l lMachme Shop

{

Maintenance
Building

!
A R
Sludge Treatment

PRESENT PLANT SITE

) = Tfi{iikﬂ

Gravity Thickening
(4 Units)

DASHED LINES = FUTURE CONSTRUCTION

T {Elevated water Tank

//;
\\ (Forcn/Mlin {6'x 6')

’

Stougu

e

]
Coaguiant
Feed
System

Gravity Sewer
(8" x 89

Gravity
Sewer #
(8%

Primary Effluent
Retention
Basin




Plant facilities during the study consisted of mechanical
bar screens and a five-channel grit removal unit with each
channel 18 m (60 ft) long equipped with proportional weirs
to regulate flow. The original primary sedimentation basins
consisted of four 24-m (80-ft) square clarifiers having
3.0-m (10-ft) side water depths. They were arranged with
centrally aerated inlet channels. Effluent channels were
located on the outside. These clarifiers were equipped

with center-supported circular sludge collectors having
corner sweeps. Twelve additional rectangular units were
added in 1953. Each of these units measured 4.9 x 30 x

3.0 m (16 x 100 x 10 ft) (width-length-depth) and was equipped
with a conventional chain-and-flight sludge collection and
skimming mechanisms. The old and new primary tanks theoret-
ically afforded a combined detention time of 1.9 hours at
average flow. The overall surface settling rate was 298

cu m/day~sq m (777 gpd/sq ft) at the design flow of 167,000
cu m/day (44 mgd).

The six rectangular Y-wall spiral straight-line aeration
tanks were each 9.8 x 110 x 4.6 m (32 x 360 x 15 ft) having
a total volume of 29,362 cum (1,036,800 cu ft). Retract-
able headers containing 3,036 saran-wrapped tubes provided
fine-bubble aeration. Air was supplied by three 7.5 rps
positive-displacement blowers. The six final settling tanks
were each 30 m (100 ft) in diameter. They had 3.6-m (12-
ft) side-water depths and were equipped with suction nozzle
mechanisms for continuously removing sludge. These circular
tanks had center feed and peripheral overflow weirs. The
overall surface settling rate was 359 cu m/day-sqg m (934
gpd/sq ft) at the design flow of 167,000 cu m/day (44 mgd).
Two 1818 Kg (4,000-pound) chlorinators and a 4.0 m x 12

mx 106 m (13 ft x 40 ft x 350 ft) contact chamber provided
disinfection of the final effluent.



During the grant the four flat-bottomed fixed-cover diges-
ters served as gravity thickeners and the two 24-m (80-

ft) diameter fixed-cover digesters served as holding tanks.
Two Eimco vacuum filters, each with 40.9 sq m (440 sg ft)

of surface, and one Nichols seven-~hearth incinerator, han-
dled 68,000 kg/day (75 ton/day) of sludge before chemical
addition was begun. Ferric chloride and lime were used

for chemical treatment of the sludge before filtration.

The limited capacity of the incinerator necessitated trucking
some of the sludge cake to landfill during a portion of

the study.



SECTION IV

PRELIMINARY STUDIES

Optimum application of chemical processes for phosphorus
removal requires careful control of chemical feed rates.

The amount of soluble phosphorus present in the raw waste

and the total waste flow is variable. The concentration

of inorganic precipitant must be sufficient to precipitate
the major portion of the soluble phosphorus present in the
raw sewage. Excessive amounts of precipitant, however,

can impair flocculation, waste chemical, and reduce phosphorus
removal. The feed rate of the precipitant should be adjusted
proportional to the product of the concentration of soluble
phosphorus in the raw sewage and the raw sewage flow. The
feed rate for the polyelectrolyte flocculant should be ad-
justed proportional to flow.

PHOSPHORUS REMOVAL FEASIBILITY STUDY

-

The feasibility of phosphorus removal by various chemical
systems was determined by personnel of The Dow Chemical
Company from a series of laboratory and plant studies con-
ducted at the Grand Rapids Wastewater Treatment Plant from
March 12 through March 14, 19699. Laboratory tests were
run using a variable-speed mixing apparatus to simulate
chemical precipitation and flocculation conditions to be
expected in the full-scale plant. The various chemical
systems evaluated were: ferric chloride, ferrous chloride,
aluminum sulfate, and sodium aluminate in conjunction with
PURIFLOC A23 flocculant. Average concentrations of each
inorganic coagulant in conjunction with the organic floccu-
lant are presented in Table 1. Orders of addition, time
of contact, and types of mixing and flocculation were also

studied.

10



11

PRELIMINARY

Chemical

Ferric chloride
PURIFLOC A23 flocculant

Ferrous chloride
Lime
PURIFLOC A23 flocculant

Ferrous chloride
Socdium hydroxide
PURIFLOC A23 flocculant

Aluminum sulfate
PURIFLOC A23 flocculant

Sodium aluminate
PURIFLOC 2423 flocculant

TABLE 1

ESTIMATES OF CHEMICAL REQUIREMENTS

Concentration, mg/l

15. as

Fe

Fe
Cao

Fe
NaOH

Al

Al

oncentration,

lbs/million gal

363. as
2.5

283, as
167. as
2.5

283. as
200. as
4.2

1029. as
3.4

504. as
3.3

FeCl3

FeCl
Cao

FeCl
NaOH

Alz(SO

NaAlo

2

4)3-18 H20

-1-1/2'320



Any one of the several inorganic coagulants in combination
with the anionic polyelectrolyte flocculant were considered
satisfactory to obtain the desired level of total phosphorus
removal. Ferric chloride was selected over the other inor-
ganic coagulants on the basis of both performance and eco-
nomics. Average concentrations of 15 mg ferric iron/l and
0.3 mg PURIFLOC A23 flocculant/l were selected for the study.
These concentrations were chosen to produce a final efflu-
ent containing one mg/l or less of total phosphorus and

also meet the established WRC criterion of 80 percent removal
of total phosphorus.

For successful plant scale application of the phosphorus
removal process as applied prior to primary treatment, it
appeared nécessary to add the inorganic coagulant to the

raw sewage about four minutes upstream from the point of
addition of the polyelectrolyte flocculant. Laboratory
estimations also were made of the flash mix and flocculant
requirements of the process after the flocculant was addedg.
It was found desirable to provide a period of rapid mixing

of 30 to 60 s to thoroughly disperse the flocculant, followed
by a more extended period of gentle mixing to promote floccu-
lation. Based on the detention times measured at the plant
and also on previous raw sewage flocculation experience

at this plant11

the existing facilities.

r all mixing criteria could be met using

Initially it was decided to add ferric chloride followed

by PURIFLOC A23 flocculant prior to primary sedimentation.
This mode of chemical addition was chosen on the basis of
the laboratory study to provide <1.0 mg total phosphorus/1l
in the final effluent. The expected reduction in the bio-
logical load to the secondary portion of the plant was an
additional justification for chosing this mode of chemical
treatment. The split addition of chemicals during both

12



primary and secondary treatment was selected subsequently
as the preferred mode of treatment to obtain <1.0 mg total
phosphorus/1 in the final effluent.

DETENTION TIME STUDY

Detention times were determined in the headworks of the
plant to better define intervening mixing opportunities

and chemical addition points for the phosphorus removal
process. Small volumes of a concentrated solution of Rhod-
amine B dye were introduced into the wastewater flow at
various points. The times of flow of the first appearance
of dye between selected points then were observed visually.
Various points annotated along the flow path in the head-
works of the plant prior to primary clarification are shown
in Figure 5 in the next section. The detention times be-
tween these annotated points are summarized in Table 2.
Additional points are described subsequently in Table 3.

TABLE 2

DETENTION TIMES AT HEADWORKS OF
THE GRAND RAPIDS WASTEWATER TREATMENT PLANT

(Average design flow: 167,000 cu m/day (44 mgd)

Detention Times, s

Flow Differential Cumulative
A to B 188 188
B to C Shown on 295 483
C to D Figure 5 21 574
D to E 239 813

Description of Points:
A - Interceptor junction box D - Effluent grit channels
B - Influent sewer manhole E - Primary tank feeder
C - Influent grit channels

13



The following points of chemical addition were proposed

on the basis of the detention time study. Ferric chloride
initially was to be added to the raw sewage in the influent
sewer at the manhole (Point B). PURIFLOC A23 flocculant
was to be added initially in the vicinity of the grit cham-
ber effluent (Point D). In this configuration, the inor-
ganic coagulant would have been in contact with the raw
sewage in excess of the four minutes required prior to the
addition of the polyelectrolyte flocculant. 2An additional
period of mixing of 240 s was available from the effluent
of the grit chamber to the feeder channel of the primary

tanks.

Permanent facilities for feeding the ferric chloride were
installed near Point A located about 396 m (1300 ft) prior
to the grit chambers at a point immediately downstream from
the confluence of the 1.8 m x 1.8 m (6 x 6 ft) Market Avenue
force main and the 1l.5-m (5-ft) diameter southeast gravity-
flow interceptor. Point A was chosen over Point B because
of anticipated interference with ferric chloride deliveries

due to construction activities.

Initially Point C was selected for flocculant addition.
Because of excessive turbulence at Points D and F and pre-
aeration before primary clarification, the addition point
during Period 2 was moved successively from Point C to Points
Hy through H8' This latter series of addition points pro-
vided optimum flocculation but some difficulty was encountered
maintaining uniform flocculant distribution. All points

of chemical addition are described in detail in the section

entitled Chemical Storage and Handling.

14



SECTION V

CHEMICAL STORAGE AND HANDLING

The storage, handling and feeding equipment for both floccu-
lant and coagulant was designed by the Engineering and Con-
struction Services Department of The Dow Chemical Company.
Construction of a steel frame building and installation

of the equipment was completed by local subcontractors in
the fall of 1969. This building was provided with water

and electrical services. It also contained various auto-

matic samplers as well as eye baths and safety showers.

The automatic control loop for phosphorus removal at this
location is shown in Figure 2. The coagulant is added first
on the basis of the product of a flow signal and a phosphorus
concentration signal. The flocculant is added second on

the basis of a flow signal alone. Most of the specialized
instrumentation and control devices were installed by per-

sonnel of The Dow Chemical Company.

Coagulant System

The coagulant feed system is shown in more detail in Figure

3. The coagulant used was flocculation grade ferric chlor-
ide. Solution concentrations were varied seasonally depend-
ing upon anticipated storage temperatures. Deliveries were
made by tank truck and stored outdoors in two 45-cu m (12,000-
gallon) fiberglass-reinforced-plastic (FRP) tanks surrounded
by dikes for safety purposes. Both tanks were provided

with continuous level transmitters and low-level alarms

to facilitate feeding and loading operations. Unloading
and/or transfer pumps, and acid-proof piping and valves

were provided.

15



Figure 2 — AUTOMATIC CONTROL LOOP FOR

TO
SOLIDS
CAPTURE

VENTURI

AN

RAW
SEWAGE
FLOW

PHOSPHORUS REMOVAL FROM
WASTEWATER

FLOCCULANT SOLUTION
(PURIFLOC A23 Flocculant)

FLOCCULANT
FEED SYSTEM

ELECTRONIC

FLOW —}—-‘-—-)—

METER \FLOW RATE SIGNAL (mgd)

ORTHO P CONCENTRATION

/(mg/l) SIGNAL

N TOTAL P CON-
‘ CENTRATION l
AUTOMATIC  ELECTRONIC  (mg/l) SIGNAL
ORTHO P CONVERTER l
ANALYZER ORIHO P
TOTAL P I
COAGULANT  TOTAL P LOAD SIGNAL |
FEED SYSTEM / (Ib/day)
. J
N .
IGNAL
COAGULANT ?/ISLTIPLIER
SOLUTION
(FERRIC
CHLORIDE)

le



L

Figure 3 — COAGULANT FEED SYSTEM

—\VENTURI
RAW SEWAGE

FLow _ —r——

COAGULANT ORTHO P (mg/l)
STORAGE SEWAGE ANALYZER

(FERRIC FLOW SAMPLE

CHLORIDE) TRANSMITTER

| ELECTRONIC
CONVERTER
ORTHO P—» TOTAL P (ma/l)

FLOW (mgd) | —

SIGNAL
MULTIPLIER

TOTAL P LOAD =
| FLOW x TOTAL P

FeCI3 FLOW x DENSITY FLOW RATIO

l———"_—_ INDICATING
CONTROLLER

e e —= ELECTRONIC SIGNAL

ﬂgr’:}lll;LIER ——— PNEUMATIC SIGNAL
r - ] eee=- — SEWAGE FLOW

I I COAGULANT FEED

TO COAGULANT

l ADDITION POINT
4’
\

DENSITY MAGNETIC FLOW PNEUMATIC
TRANSMITTER TRANSMITTER OR CONTROL VALVE
FLOW METER




Concentrated ferric chloride solution was added to the influ-
ent wastewater by gravity flow in proportion to the total
phosphorus load. This load is the product of the total
phosphorus concentration in the influent sewage and the

raw sewage flow rate. An automatic ortho phosphorus analyzer
provided a signal linearly related to the ortho phosphorus
concentration. This signal was multiplied by the ratio

of total phosphorus/ortho phosphorus concentrations. A
multiplying factor of ortho/total phosphorus was obtained

by statistical analysis of the data obtained for the control
Period 1 (See Table 7). This modified signal was further
multiplied by the influent sewage flow rate signal. The
flow sensor was an electronic flow transmitter connected

to an existing 1.83-m (6-ft) Venturi tube. This allowed
addition of the ferric chloride solution proportiocnal to

the total phosphorus load to the plant.

A variable ratio controller was used to proportion the ferric
chloride feed. The flow control devices were pneumatically
operated control valves. A signal proportional to the actual
amount of ferric chloride being fed as determined by a mag-
netic flow transmitter was returned to the flow ratio indi-
cating controller as feedback. Differences between the
required feed rate and the actual feed rate were determined
by the controller which then initiated the appropriate re-
sponse by two pneumatically operated control valves. A
density transmitter consisting of a gamma source and detector
continuously determined the weight concentration of the
ferric iron feed solution. This measurement was multiplied
by the ferric chloride flow rate to provide a signal to

the ratio controller which actually fed ferric iron propor-
tional to total phosphorus.

18



Flexibility in the choice of addition points when designing